RIZFF

NOTICE & =Apply Thread Lock Adhesive @=Apply CA Glue =Apply Grease R805010
='f§}zﬁ ﬁ%,%% BE%EH%E =ff§}5ﬁ Eﬁ F'Eﬁ ?ﬁ%g‘” :{E}Eﬁ }F‘E‘i )\-% \;EE 3x5mm Flat Screw (10)
) \ BAG 01 / 1:1 Scale
NOTICE p \
N NOTICE
w Apply CA Glue to the chassis edges and RN e
o front bumper screws as highlighted. The rear bulkhead direction (REAR VIEW).

< FR AP IR B AR B A IR T2 BREMRERTS R (ERIRA) °

%E/ﬁtﬁaﬁﬁ%ubﬂ%ﬁ@ﬁ%%ﬁﬁ °

R122016 R122015 -

R128020

Cut face outside Cut face outside

RERAN oy | | Gh8 FRIFISN

,::'5':'; [/ /j\
s )~ R805010
\ J - -

e R122015 R12 Bulkhead-FL/RR R805010  3x5mm Flat Screw (10)
Option Parts (Not Included) / 7852, (R E B ) R122016 R12 Bulkhead-FR/RL

R122047 R12FF Aluminum Chassis 2.0mm
Recommend using aluminum chassis at indoor carpet track.

InEREFREREEAMHE - ‘U:H R105203

3x6mm Flat Screw (10)

@ R102020
3x6x0.5mm Alu Shims (8) R112200
o o coo o Q Qoo o =

[SS] %o

1:1 Scale

R122011

< R113011

S (0.5mm x2)
I R128020 R12FF Carbon Chassis 2.25mm I 5

CS o)

i ®

R102020 -
\ BAG 01 / (0.5mm) R105203

R805010
.D:H 3x5mm Flat Screw (10)

R105203
11 Seale Option Parts (Not Included) / 25E 5 (GRITREHER)
R122041 . R113010 R11 Roll Center Shims-Narrow 0.3mm (4)
L w~omce ) - UED Tofine tune the rear roll center.
The front bulkhead direction (FRONT VIEW). e / AIRABGERRB RO R ©
BIEIARARZE TS A (IERTTARA) ° APt - R105203 R113200 R11/R12 Suspension Block -Brass RF (5.7g)
- -©- To increase weight in RF block by 4g.

AINBEERANMEEINAARTHNEE -
R123012 R12 Suspension Block -Brass FR(9.59)

R122041 R122040

Cut face outside Cut face outside <
REBZERIIN < FRARRI h R805010 O —, O Toincrease weight in FR block by 6.5g.
85 % ATRESRIESMNAEIG N6 SARMNEES -
L ) R805010 ~ & -
R102020 3x6x0.5mm Alu Shims(8pcs) R113011 R11 Roll Center Shims-Narrow 0.5mm (4)
R105203 3x6mm Flat Screw (10) R122011 R12 Suspension Block-FR

R122040 R12FF Front-Left Bulkhead R805010  3x5mm Flat Screw (10)
R122041 R12FF Front-Right Bulkhead

R112200 R11 Suspension Block RF (2)




R I~

‘\ R12FF BAG 01 PARTS EXPLODED VIEW / o Riosa0s ©( ] Reosesz \ /
1:1 Scale
R122015
R112200 R122016
R122011
R113011 9 X4 SET
(0.5mm x2) ")

(FEB44)

&

(Short)

— x4 SET

R112200 =k
& 4o, ($844)
\5/‘, ‘/x j\‘ \4/\3
R113011 %Tﬂ /LI
(0.5mm x2) . \_R102100 U\W\\%ﬂ “_R801091

Left Side (£ #2) Right Side (A%£)
R105203 /2],
R805052 R121015 5?(%?:3
(4x8mm) (1mm) R121012
<) R121015
. R103008 4,1% (Tmm)
R121015 , (<100 s R105403 y
/@ (3x8mm)
&
R805010 R103050
(0.3mm)
R121015
R105403 (1mm) A
& (3x8mm) N
R12FF BAG 01 PARTS LIST Pl
Q
R103050
R102020 3x6x0.5mm Alu Shims(8pcs) R122016 R12 Bulkhead-FR/RL
R103008
R105203 3x6mm Flat Screw (10) R122040 R12FF Front-Left Bulkhead
R112200 R11 Suspension Block RF (2) R122041 R12FF Front-Right Bulkhead
R113011 R11 Roll Center Shims-Narrow 0.5mm (4) R128020 R12FF Carbon Chassis 2.25mm DEFAULT SETUP | 28] N E 8 7L DEFAULT SETUP | B8] NEE BRI 0
R122011  R12 Suspension Block-FR R805010 3x5mm Flat Screw (10)
R122015 R12 Bulkhead-FL/RR

L% —op

~

C—$-L—TO

T
@ R102020

R105203

@)=

3x6mm Flat Screw (10)

3x6x0.5mm Alu Shims (8)

R10107C  Anti-Roll Bar Joint (4pcs) R121011 R12 Low Arm-FL
R805010 R102100  Alu 4.9mm Ball End Short(4pcs) R121012 R12 Low Arm-FR
I]:ﬂ 3x5mm Flat Screw (10) R103008 Ball 5mm(4pcs) R121015 R12 Plastic Shims (1/2/3mm)
R103014  Pivot Pin Inner(2pcs) R801091 Ball End 4.9mm Short (2)
R103050 3x5x0.3mm Shims (10) R805052 4x8mm Set Screw (10)
R105403 3x8mm Set Screw (10)




RIS

R105403 R805052
H:ﬂ 3x8mm Set Screw (10) ﬂ:ﬂ

4x8mm Set Screw (10)

1:1 Scale

DEFAULT SETUP / A NRETERFLAL

>0)
R103008
R105403
51&1815 (3x8mm)
R103050 >
R121014 ) = 5 R805052
(0.3mm) . S '—\ = (4x8mm)
@ oY P: <
TN W : >
i | V&\/ \ R103008
(4x8mm) R105403 &
% _~( (3x8mm) = >
R103014 . 1N R121015
R R103014 (1mm)

: R103050
Nl = 5 (0.3mm)
X" G ey
R121015 R121013 o R121015
(1mm) (1mm)
R103008 R103008
R103008 Ball 5mm(4pcs) R121013 R12 Low Arm-RL
R103014  Pivot Pin Inner(2pcs) R121014 R12 Low Arm-RR
R103050  3x5x0.3mm Shims (10) R121015 R12 Plastic Shims (1/2/3mm)
R105403 3x8mm Set Screw (10) R805052 4x8mm Set Screw (10)

i m—

R806001
3x6x2.5mm Flange Ball Bearing (2) R127010
(1.3mm)
R113001 — Y.
1:1 Scale
I R806001 Xy
1 52
-~ S R806001
\ N4
R113001
R127002  ~_ 1
(1.3mm) S
R113001  Anti-Roll Bar Holder (2) R127010 R12 Rear Anti-Roll Bar 1.3mm
R127002 R12 Front Anti-Roll Bar 1.3mm R806001 3x6x2.5 Flange Ball Bearing (2)

RIS~

R105203 R105401
3x6mm Flat Screw (10) ©ﬂ:] 3x3mm Set Screw (10)

R12 Suspension Block -Brass FF(8.5g) / $f%!

R105401

1:1 Scale

R111020 ©
Default Setup

R105401
Option Parts (Not Included)

[ M (RN EHA)
R123011

To increase weight by 5.5g.
A INS SATMER o

O=—"0 [ umm >&d

Default Setup

Option Parts (Not Included)
[ B (RN EHR)

R123013
R12 Suspension Block -Brass RR(8.5g) / $m &

To increase weight by 5.5g.
ABEINS.SATHEE -

O—=—"0

Ve

NOTICE

R105401
R105401
R111020 O

Default Setup

NOTE:R122012
<7 S 7 R VR R122012

R123003
(0.5mm)

R111020 R R105401 ; N
Default Setup 5 :
, %ﬁ % 3mm
=
= S 51 Ri11020 O ~ =
n% Default Setup
‘I. """"""""" > ﬂ | |
i / \ —_— ﬁ J
-0 R111020 &
R105203 Default Setup
R105203 3x6mm Flat Screw (10) R122010 R12 Suspension Block-FF
R105401 3x3mm Set Screw (10) R122012 R12 Suspension Block-RR

R111020 Suspension Insert #0~#+2 R123003 R12 Roll Center Shims 0.5mm (4)




ARC R I ARC y ¥ = = =
B\ Rirreacozpartsexplobebview /4

R10107C Anti-Roll Bar Joint (4pcs) R121013 R12 Low Arm-RL
R102100 Alu 4.9mm Ball End Short(4pcs) R121014 R12 Low Arm-RR
R103008 Ball 5mm(4pcs) R121015 R12 Plastic Shims (1/2/3mm)
R103014  Pivot Pin Inner(2pcs) R122010 R12 Suspension Block-FF
R103050 3x5x0.3mm Shims (10) R122012 R12 Suspension Block-RR
R105403 R105203 3x6mm Flat Screw (10) R123003 R12 Roll Center Shims 0.5mm (4)
(3x8mm) 121015 R105401  3x3mm Set Screw (10) R127002 R12 Front Anti-Roll Bar 1.3mm
(1Tmm) R105403 3x8mm Set Screw (10) R127010 R12 Rear Anti-Roll Bar 1.3mm
M\g (Ff;sx%iﬁﬁi R111020 O R111020  Suspension Insert #0~#+2 R801091  Ball End 4.9mm Short (2)
.w\ © Default Setup R113001  Anti-Roll Bar Holder (2) R805052 4x8mm Set Screw (10)
R102100 @’ Y R121011 R12 Low Arm-FL R806001 3x6x2.5 Flange Ball Bearing (2)
R122010 :;‘:Z; ‘% R ® R < 105008 R121012 R12 Low Arm-FR

R105401

o— R105401
R127010

(1.3mm)

7e R121014 Q
R123003 R10107C R121015
(0.5mm) & (1mm)
q (Short) 9\—4 R806001
R805052
Tty f‘! R801091 R103008 R113001
P \y R111020 O

R121012 Default Setup
R105403 s ﬁ—A
10 RS R111020 ©
m N R103008 Default Setup
Q R121015
R121015 ,R103014 (1mm) ‘\ 1:1 SCALE /

(1mm) 2??
R103050
@/—.

(0.3mm)

O \R103008, R105401

D R105203
> ~~_R103008 R 193050 o0 3x3mm Set Screw (10) []j 3x6mm Flat Screw (10)
R121015 K
@\M (1mm) : > R105403 R806001
Default Setup [ o] '
R105401 R103008 o \ > 3x8mm Set Screw (10) 1 3x6x2.5mm Flange Ball Bearing (2)
R105401 ’—\5 D ‘
R10107C R105401
R806001 o R10107C (3x8mm) ol ] R805052
Q/W R102100 (7 R102100 @;'?* R105203 = 4x8mm Set Screw (10)
:—° (Short) \% “Short) % [ ﬁ -
K/ R805052 R801091 ﬁ R801091 %
\ @x8mm) 2 )
R127002 R111020 &
(1.3mm) R121011 p Ri11020 () Default Setup

Default Setup
R121015 R103014

(1mm) 2?? ‘
R103008
@ \.R103050

(0.3mm)
R105403

3x8mm
R111020 O ( )
Default Setup
R105203




RIS~

@ R105104 @ R102017 R106010
3x6mm Round Screw (10) D 3x5.5x3mm Alu Shims (4) 5x8x2.5mm Ball Bearing (4)
1

1:1 Scale

24.5mm
Inside
1 e 1o X2
Tl X R10107D
EOutside =
R102813
R102100 ! & 5

XD

» R102815 R102100 /

S 0 Y e
©~_R803016 "(Short) "\ T “ N R102101
) Y (Med)

| _Ri0t07A \\/ (Short) R10107D
G ) &
Lz R803016
@* _ R102100 '&f: Sl
. “(Short) \ RSN
/e oS R10107A,
R102815 ((A\/ ) *\(A\ R102017
), JR10107A L emm
R10107A R10107A =N \ M)
- G '\Y%’i

1(Med) &
R106010 =, R105104

TR ‘ y Il
|  R101060
\
Mﬁf < R106010

@; I b T
R112040 /| . H

NOTICE
1 R101060 It is recommended to place the notch
F on each turnbuckle to the left side,
which will make it easier to adjust
L ¥ R106010 camber and toe.
_R103006 T R1030068 EF AR ORS S —RE
) & \/‘\E 5 L){4§)3’*\§)ﬁﬁﬁﬁ§@ E%fjj_r'ﬂ
G il T
= &3 -

Option Parts (Not Included)
| BB RN EHA)

R112044
18mm Alu Bell Crank-Black (2)

Can provide more precise handling.

naeEEE A EE R ERE

&
R105203 "~ gﬁZ@

R101060 Servo Horn Dual steering arm R102815 Turnbuckle 3x37mm ALU-7075 (2pcs)
R10107A  Ball Joint 4.9mm Open (6pcs) R103006 Steering Shaft(2pcs)

R10107D  Steering Rod Ball joint R105104 3x6 Round Screw (10)

R102017  3X5.5X3mm Alu Shims(4pcs) R105203 3x6mm Flat Screw (10)

R102100 Alu 4.9mm Ball End Short(4pcs) R106010 5x8x2.5mm Ball Bearing (4pcs)
R102101  Alu 4.9mm Ball End Med(4pcs) R112040 Steering Plate 8.5

R102813  Turnbuckle 3x28mm ALU-7075 (2pcs) R803016 Ball Head 4.9mm (4)

RIS~

O)(mm o= oD

R105104 R105105 R105203
3x6 Round Screw (10) 3x8 Round Screw (10) 3x6mm Flat Screw (10)
R105203
1:1 Scale =G

Low profile steering servo
(Not Included)

R122008

<
NOTICE R105105 /\ %

It is recommended to use servo mount rubber.

BERERGERARKEERE - U R105105

o

Option Parts (Not Included) / %% R (KR EHLHR)
R129007
R12 SRS Super Response Servo

When using R129007 the steering rod length
must change to 10mm

£2:E rIEAIR129007 R12E Fm R A ARt -
K A AR AR R E B R 10mm °

NOTICE

Apply thread locking compound here.
R R RE R R AR R R AR IR L

~©-

FABFRRE
R105104 6%}%®
R105203 %
R105104 3x6 Round Screw (10) R111063 R11 Servo Mount-Left
R105105 3x8 Round Screw (10) R122008 R12 Servo Mount-Alu
R105203 3x6mm Flat Screw (10) R128008 R12 Servo Mount Plate

~0-



Option Parts (Not Included) / 28 & GRS EHER)
R129010 R12FF Flex Adjust Plate Set-Short Lipo

Ri1ze~ BV

R129010 R12FF Flex Adjust Plate Set-Short Lipo / R128031 R12FF JES i fFHi%Afy -5 bz 28 FH

The Flex Adjust Plate is used to adjust the flexibility of chassis while using the short Lipo battery, more screws fixed will
make less flex, and increase stability overall.

R12FF BRMPIREAKAZERIEE » SEAGHRIESHFEMESERE S0 HRGETERER SN
B - BEMENERSIRINERBENREE -
NOTICE ]

When using Standard Servo please add 1mm
shim between flex plate and servo mount.

B AR E R IR R A R LB N E1mmEd 5

R105150

R112059

R105150.---

R112059

When using R129007 please fix the flex plate
directly on servo mount.

E L MR129007 RI2E M {AARMKE - B E &
H%Tﬂﬂ%ﬁﬁﬁ?fﬁﬂﬁ%i@f’ . \R112059
0
R105150...-
=

R105207 I
(14mm) 9

Option Parts (Not Included)

| B m (RN EHRR)
R113006 Floating Receiver/ESC MounBrass
R128037 R12FF Floating Receiver Plate-Carbon

When using Floating Receiver plate the receiver is
able to put on the floating plate,it will help chassis

flex more evenly. R113006

/(Brass 30g)
15 P T B B B AR T LU B E T ROR S
t . EBERNREE T - >

/L ) R128037 X
R805010 (Carbon)

L - ATEBERAVHE B

RIS~

Option Parts (Not Included) / 25 % CRINIAE#R)
R129011 R12FF Flex Adjust Plate Set-STD Lipo

R129011 R12FF Flex Adjust Plate Set-STD Lipo / R128036 R12FF JEE & %A -T2 vE fi 35 28

The Flex Adjust Plate is used to adjust the flexibility of chassis while using the standard Lipo battery, more screws fixed
will make less flex, and increase stability overall.

RI2FF ESEHAENGE ARAREERNER - 2EARERENTERGEERS - ERZNRGEERERIZN
B - BEMENER SR INEREENREE -

NOTICE

When using Standard Servo please add 1mm
shim between flex plate and servo mount.

B IR AR RS S EAJH:FEBDJ:lmmj&H

R112059

R105150----

When using R129007 please fix the flex plate

directly on servo mount. 'R112059

‘E// ';))
2 B FAR129007 R12% FAMRILES - FHE | b
HE AR P AR SHAE (R AR M B B 2 | o R112059
&
R105150 -1 .
T T I —
R | L L l
| R105205
R105205
R105207 | &

(14mm)

Option Parts (Not Included)

| B ORI EHR)
R113006 Floating Receiver/ESC MounBrass
R128037 R12FF Floating Receiver Plate-Carbon

When using Floating Receiver plate the receiver is
able to put on the floating plate,it will help chassis
flex more evenly. ' 4
e evel i 4 /(Brass30g) "
{5 S B O ] TEAR A LUK B U B E R AR 5“

R113006

~0-

ix “_R805010 o
8 — R128037

(Carbon)

~B-



R102015

3x5.5x2mm Alu Shims (8)

©)|m

R105203

R119016

R115001

/R1zre BNV

/I 1~

@)=

R105203
3x6mm Flat Screw (10)

(®))) m—]

R105206
3x12mm Flat Screw (10)

R119016

R115001

3x6mm Flat Screw (10)

CI—

R105206
3x12mm Flat Screw (10)

R119016
R115001

R115001

R128015

R115001
3mm Nylon
Nut-Black Alu (4)

1:1 Scale R105203

R105206
R105206

Adjustable

>
o

Adjustable<2

R115001
3mm Nylon Nut-Black Alu (4)

R119016

NS
R102015  3x5.5x2mm Alu Shims(8pcs) R119016 R11 Battery Holder
R105203 3x6mm Flat Screw (10) R121015 R12 Plastic Shims (1/2/3mm)

R105206 3x12mm Flat Screw (10) R128015 Slim Lipo Battery Holder (2)

R115001 3mm Nylon Nut-Black Alu (4)

R115001 R115001

1:1 Scale

R128015

R121015
(3mm)

R121015
(3mm)

R105203
R105206
R105206 ﬁ
Adjustable

R105203 3x6mm Flat Screw (10) R119016 R11 Battery Holder
R105206 3x12mm Flat Screw (10) R121015 R12 Plastic Shims (1/2/3mm)

R115001  3mm Nylon Nut-Black Alu (4) R128015 Slim Lipo Battery Holder (2)




ARC
A Ri2FrBAGO3PARTSEXPLODEDVIEW /A

R I~

R119016

R115001
R128015
s R121015
(3mm)

\-7
S5, R115001

R105104
R105104

R112040

R101060 R115001

R106010

R128015
\ &

- =

U = R121015

-

R103006

A

@) N>
-
R102100

(E R10281W'

R803016

R105203
R105104

R102017

R105206

R105203

8

R10107D
R102813

R102101

(Med)
R102100

(Short)
e R10107D
R10107A (\)?Q R10107A
)
E\ R803016 Low profile steering servo
(Not Included)
R102815

R105105

R105206 /;g
R105203
88

ARC .
A RiFreacompartsust /A

RIS~

R101060
R10107A
R10107D
R102017
R102100
R102101

R102813
R102815
R103006
R105104
R105105

R105203

Servo Horn Dual steering arm

Ball Joint 4.9mm Open (6pcs)
Steering Rod Ball joint

3X5.5X3mm Alu Shims(4pcs)

Alu 4.9mm Ball End Short(4pcs)

Alu 4.9mm Ball End Med(4pcs)
Turnbuckle 3x28mm ALU-7075 (2pcs)
Turnbuckle 3x37mm ALU-7075 (2pcs)
Steering Shaft(2pcs)

3x6 Round Screw (10)

3x8 Round Screw (10)

3x6mm Flat Screw (10)

R105206
R106010
R111063
R112040
R115001
R119016
R121015
R122008
R128008
R128015
R803016

3x12mm Flat Screw (10)
5x8x2.5mm Ball Bearing (4pcs)
R11 Servo Mount-Left
Steering Plate 8.5

3mm Nylon Nut-Black Alu (4)
R11 Battery Holder

R12 Plastic Shims (1/2/3mm)
R12 Servo Mount-Alu

R12 Servo Mount Plate

Slim Lipo Battery Holder (2)
Ball Head 4.9mm (4)

B 000 uiscae /4

=
=
@)/
QI

R105104
3x6 Round Screw (10)

R105105
3x8 Round Screw (10)

R105203
3x6mm Flat Screw (10)

R105206
3x12mm Flat Screw (10)

) ||O Do

4

(

@)

=

R102017
3x5.5x3mm Alu Shims (4)

R106010
5x8x2.5mm Ball Bearing (4)

R115001
3mm Nylon Nut-Black Alu (4)




RIS

—— R106101
© @2x9.8 Pin (10)

R121061

1:1 Scale R12 Kevlar Diff Case

Option Parts (Not Included) / %55 (RITRE/R)

R102001

Apply Silicone Qil
% EOFFRH

R104006

R103024

R101110
/—.

R121024

R103024 Apply Silicone Qil
bl e A

R101110

R106101 @ R102001

R104006

RIS~

(@] m— R106021
Low Friction Ball Bearing
R105201 10x15x4 (4) Option Parts (Not Included) / 28 2 (RISIAEHR)

R101110 Diff Gears (with Axle)
R102001  Gear Diff Outdrive Alu(2pcs)
R103024 Gear Diff Shim Big(4pcs)

R104006 O'ring 5x2(4pcs)
R106101  2x9.8mm Pin (10pcs)
R121024 R12 Diff Case

R103023 R103023

Silicone Oil #60000

NOTICE

Trim any excess flashing from the diff

gear axle at the mold injection point.

BT FEHBSSHRINERREIR
AEERAVEMEIRE -

- )

7 NOTICE

1l | Werecommend using 1.3 grams of
] silicone diff oil.

EFEMALIRERKO60000CST
AUZ 0 ©

2.5x8mm Flat Screw (10)
] R122017 R12 Eccentric Hub-Alu (4)
The aluminum eccentric hubs provide greater precision
1:1 Scale and finer belt tension adjustment.
e ENROAER AR ER R B MBRIRIAE -
/ I ~ R106021
R105201 l l R105201

R129003

NOTICE
Diff case direction needs to match as per above.
EIRINHA KRR R IRBR MR o

[y
R106021

R105201 2.5x8mm Flat Screw (10) R121030 R12 Eccentric Hub (4)
R106021 Low Friction Ball Bearing 10x15x4 (4pcs)

R105103
3x4 Round Screw (10)

FDR 2.8-3.2 / #{& L, 2.8-3.2:

1:1 Scale

84 3.06 | 3.00 | 295 | 291 | 2.86
86 3.18 | 3.13 | 3.08 | 3.02 | 2.97

R105103

FDR 4.0-5.0 / #2{& Lk 4.0-5.0:

00 491 | 480 | 469 | 459 | 449 | 440 | 4.31
0 512 | 5.01 | 489 | 478 | 468 | 458 | 4.48

R104113
(102T)

R122045

R101110  Diff Gears (with Axle)
R103023  Gear Diff Shim Small(8pcs)

R104005 O'Ring 26x1 For Diff Case(2pcs)

R104113  CNC Spur 102T (64dp) R122045 R12FF Main Shaft
R105103  3x4 Round Screw (10)




RIS

<:> R102018

I:] 3x5.5x4mm Alu Shims (4)

@ R102020
3x6x0.5mm Alu Shims (8)
R105202
D:H 3x4mm Flat Screw (10)
D:H R105203
3x6mm Flat Screw (10)
R105206
D:H 3x12mm Flat Screw (10)

1:1 Scale

R105206

' . “_R105203
R105202
R105203

R102020
(0.5mm)

R102018

R102018  3x5.5x4mm Alu Shims(4pcs)
R102020 3x6x0.5mm Alu Shims(8pcs)
R105202 3x4mm Flat Screw (10)
R105203 3x6mm Flat Screw (10)

R105206 3x12mm Flat Screw (10)
R122042 R12FF Motor Bulkhead-R
R122043 R12FF Motor Bulkhead-L

R105504 R106013
E-Clip 4mm (8) 6x10x3 Ball Bearing (2)

]

R805101
4x6Round Screw (10) ~ R806100

J—

@2.5x11.8 Pin (6)

R114024
R11F Belt 156-3 White Rubber

Make transmission more smooth.

B &R D R A LUEEEEIR -

R106013
R805101

R105504 E-Clip 4mm (8pcs)
R106013  6x10x3 Ball Bearing (2)
R114020 R11F Belt 156-3

R801111  Pulley Set -Front
R805101 4x6 Round Screw (10)
R806100 Pin 2.5x11.8 (6)

RIS~

BELT TENSION ADJUSTMENT

(@)
O
To loosen front belt tension @
W8 1t 75 (A A oA B R A AR D
e

e

~\

To tighten front belt tension

B\t 75 17 AJ 5 R R Ak D

e
il

Inital position #E 75 I &

R105106 @ R102015
3x10 Round Screw (10) - 3x5.5x2mm Alu Shims

@)

1:1 Scale

R102015

R122044 @2mm)

R105106

R102015 W&
(2mm) R122023 /

R105106 /

R102015
R122022

R102015_~ >§
(@mm) 2122023 /

R105106

R105106

m Left Side (£ #2) Right Side (A72)

- R105106

~

R122023

R102015
(2mm)

R102015 _—

(2mm)
R122044

m Left Side (Z£i2) Right Side (7€)

R105106

R122023
R102015

(&
R102015 ~

(2mm)

R122022

R102015  3x5.5x2mm Alu Shims(8pcs)
R105106 3x10 Round Screw (10)
R122022 R12 Upper Bulkhead

R122023 R12 Upper Link Base
R122044 R12FF Front Upper Bulkhead




RIS

OB o= o=

R105104 R105105 R105106
3x6 Round Screw (10) 3x8 Round Screw (10) 3x10 Round Screw (10)

orC—1]

R106104
@2x11.8 Pin (10)

1:1 Scale

R105106

R119018

R119018

R106104

R105104

Option Parts (Not Included) / %5 R GRS EHEF)

R128032 R12FF Front Shock Tower -3.5mm

RE ~

The R12 FF -3.5mm shock tower is designed to lower the shock height by 3.5mm, The shock
mounting hole in the lower arm has to move into the lower one.
Lower shock height helps to lower the center of gravity and increase the response overall.

R12FF SAESE DR AT DIREE SRS SE3.5mm » BERE NEENEESL
VRERTHILL - RENERSFTUBERNREESBENEOIIEINE MmN

IS E—) -

St @

L

R105104 3x6 Round Screw (10)
R105105 3x8 Round Screw (10)
R105106 3x10 Round Screw (10)

R106104 2x11.8mm Pin (10pcs)
R119018 R11 Body Mount Set
R128030 R12FF Front Shock Tower

RIS~

©=

R105104
3x6 Round Screw (10)

=

R105105
3x8 Round Screw (10)

©)m—

R119018

R128033
R105106

R105105

R119018

R105106
3x10 Round Screw (10)
Ol ]
R106104
@2x11.8 Pin (10)
R105106
UL el Option Parts (Not Included) / 505 & (SRR E4E)
R128034 R12FF Rear Shock Tower -3.5mm
The R12 FF -3.5mm shock tower is designed to lower the
shock height by 3.5mm, The shock mounting hole in the
lower arm has to move into the lower one.
Lower shock height helps to lower the center of gravity
and increase the response overall.
RI2FF SRMEEOBERAL S EE S BRR S
35mm » EFEAR MEENEEALFER IR
i » BMERVEEE 25 AT IB BV E B H e E O
AN EE WA RSO S E
i S ) C—31J nE©),
N e S o
R105104 3x6 Round Screw (10) R106104  2x11.8mm Pin (10pcs)
R105105 3x8 Round Screw (10) R119018 R11 Body Mount Set
R105106  3x10 Round Screw (10) R128033 R12FF Rear Shock Tower

©)(mm

R105104
3x6 Round Screw (10)
R128021

1:1 Scale

R105104 R105104

R105104

R105104

R105104  3x6 Round Screw (10)

R128021 R12FF Upper Deck 2.0mm




ARLC 4 RIZFF AL 4 R I
A\ R12FF BAG 04 PARTS EXPLODED VIEW y B\ RI2FFBAGO4PARTSLIST /4

R121030 R101110 R103024 R101110 Diff Gears (with Axle) R106021 Low Friction Ball Bearing 10x15x4 (4pcs)
R106021 o R121024 R102001  Gear Diff Outdrive Alu(2pcs) R106101  2x9.8mm Pin (10pcs)
[ Riogoot. SR ‘ @ R102001 R102015  3x5.5x2mm Alu Shims(8pcs) R106104  2x11.8mm Pin (10pcs)
/ R104006 rioaces 0 7N R102018  3x5.5x4mm Alu Shims(4pcs) R114020 R11F Belt 156-3
% R103024 @ R102020  3x6x0.5mm Alu Shims(8pcs) R119018 R11 Body Mount Set
R105103 LR106101 <~ | ' R103023 L2 % R103023 Gear Diff Shim Small(8pcs) R121024 R12 Diff Case
MG ~R106101/ ﬂ “" % R103024 Gear Diff Shim Big(4pcs) R121030 R12 Eccentric Hub (4)
' ) R105201 N0 @ A\ R104005 O'Ring 26x1 For Diff Case(2pcs) R122022 R12 Upper Bulkhead
> R106021 R104006 O'ring 5x2(4pcs) R122023 R12 Upper Link Base
R104113  CNC Spur 102T (64dp) R122042 R12FF Motor Bulkhead-R
R105103 3x4 Round Screw (10) R122043 R12FF Motor Bulkhead-L
R105104  3x6 Round Screw (10) R122044 R12FF Front Upper Bulkhead
s, R105105 3x8 Round Screw (10) R122045 R12FF Main Shaft
R106013 R105106 3x10 Round Screw (10) R128021 R12FF Upper Deck 2.0mm
R801111 ‘ . R105106 : R119018 R105201 2.5x8mm Flat Screw (10) R128030 R12FF Front Shock Tower
é > R105202 3x4mm Flat Screw (10) R128033 R12FF Rear Shock Tower
oo R122044 reos1or 20 D 12803 SW R105203  3x6mm Flat Screw (10) R801111  Pulley Set -Front
R105104 R105206 3x12mm Flat Screw (10) R805101 4x6 Round Screw (10)
R;fjgg; 105105 - R105504 E-Clip 4mm (8pcs) R806100 Pin 2.5x11.8 (6)
I . % j @ %w« R106013  6x10x3 Ball Bearing (2)

R105106 7

()
A oo 1:1 SCALE
R122023 R122023 . R102015
S R105105
& R105103
> < ~_R105106 © < @Q]:]] 3x4 Round Screw (10)
()

R105105 s R105104
" @ 3x6 Round Screw (10)
R105106

4 ' Eg@ N\ R122022 R105105
4 7 @@:ﬂ 3x8 Round Screw (10)
9 G~ ®
Nﬁ R122023 0(@ @ R105106
- R102015 /s = 3x10 Round Screw (10)
R106104 S
R105206 R122044 @Q]:ﬂ R805101
4x6 Round Screw (10)
R122043
/ R105201
O R105104 Or— 2.5x8mm Flat Screw (10)
W)
IS ‘ R105202
% Dj] 3x4mm Flat Screw (10)
R105203
D:H 3x6mm Flat Screw (10)
D R105206 R106104
3x12mm Flat Screw (10) @2x11.8 Pin (10)

@ R105504 R806100
E-Clip 4mm (8) @2.5x11.8 Pin (6)

R102015
3x5.5x2mm Alu Shims (8)

R102018
3x5.5x4mm Alu Shims (4)

©

S

D
R106

)
g
104 R102020

3x6x0.5mm Alu Shims (8)

%

R106013
6x10x3 Ball Bearing (2)

R106021
Low Friction Ball Bearing 10x15x4

R128021

R106101
@2x9.8 Pin (10)

R105104

R102020
R102018

i H iﬂ@ﬂ@ﬂ@m@u@

R102018;

R102020

<~R105202
Z

R105203




RIS

or— o—— @@:ﬂ (@) mm) R106012
R106101  R106105 R105105 R805299 o e
@2x9.8Pin(10)  @15x8.1 Pin (10) 3BRound Screw (10)  25x6mm Cap Screw (10) ||
1:1 Scale
R103101 R106105

R103104

R103103
@ R113031

R121040

“®

R106012

R121064 ~

R118041

NOTICE
R109009

Front 40 DJ CVD

R805299 Al

=

R106101

\

' = U
R102005

R101080 C-Hub 4 Right + Left

R102005 Hex Wheel Hub Alu(2pcs)

R103007 Steering Block Bushing(4pcs)

R103101 D.J CVD Wheel Shaft (1pcs)

R103103 D.J CVD Insert(2pcs)

R103104 D.J CVD Joint (1pcs)

R105105 3x8 Round Screw (10)

R106012 Low Friction Ball Bearing 5x10x4 (4pcs)

R106101 2x9.8mm Pin (10pcs)

R106105 1.5x8mm Pin (10pcs)

R107003 D.J CVD G-Clip(8pcs)

R113031 D.J CVD Shaft +1 (40mm) 2pcs
R118041 R11 Steering Plate-Std (2)
R121040 C Cap-Strong (16pcs)
R121064 R12 Steering Block-Hard
R805299 2.5x6mm Cap Screw (10)

B

1 ¥ [~

orC—/— )
O == R106012
Low Friction Ball Bearing
R105105 R106101 R805299
3x8 Round Screw (10) @2¢9.8 Pin (10) 2.5x6mm Cap Screw (10) [ ] s
1:1 Scale
R106012 R103007
R121064
R106012
\
i @\ R103007 &
gl 1,& %@ R101080
IT R105105
! R118041 ~{
R805299
R121040
45
P — el ©
R102005 ~
\ R106101
(]
\ J
. R112206
@L{
R10G101 i/
)\/@\F A R102005
R1 06012 ,

R106012

R101080 C-Hub 4 Right + Left

R102005 Hex Wheel Hub Alu(2pcs)

R103007 Steering Block Bushing(4pcs)

R105105 3x8 Round Screw (10)

R106012 Low Friction Ball Bearing 5x10x4 (4pcs)
R106101  2x9.8mm Pin (10pcs)

R111062
R112206
R118041
R121040
R121064
R805299

R11 Rear Upright-Hard
R11 Wheel Axle-7075 (2)
R11 Steering Plate-Std (2)
C Cap-Strong (16pcs)
R12 Steering Block-Hard
2.5x6mm Cap Screw (10)

D



ARLC R I~ ARC R I

R102020 R102014 R105104 ® ED R105402 R102020 @ R102017 A D R105402
3x6x0.5mm Alu Shims (8) = 3x5.5x1mm Alu Shims (8) 3x6 Round Screw (10) 3x4mm Set Screw (10) 3x6x0.5mm Alu Shims (8) ] 3x5.5x3mm Alu Shims (4) ~ 3x4mm Set Screw (10)
1:1 Scale 1:1 Scale
Rear Link

Front Link

R1021
(Shoort)oo ﬁ [1 R102100
[j SE— [1 @2‘%\ ot (Short) )
jﬂ LLQ Q. R102102 (sho ﬂ)ﬁ R102020 @ R102102

R102020 \&C@j (Long) Length 14 omm X 2 Set ﬂ(Long) (0.5mm) ) @(@@) (Long)
7 @ %// R102017

(Short)ﬁ T(Long) (0.5mm)
- 1 Rio2o4, C§
(1mm) - N » )
\
SO

Length 15 2mm X 2 Set
\@
\ ; T X2

NG
R102100 B R10107B
2w ] Lxe

R10107A_~
Short
R105104 (Short) R102813

i

@&

N

(™) O
R102100 / T

(Short)

R105402

T(’ ) R103015
R102102 q \
(L

ong)

NOTICE NOTICE
FRONT DROOP SETUP / BI#EE CHE% REAR DROOP SETUP / & FHRERTE
Set initial front droop at 5.5mm. In bumpy or low traction Please setup the initial droop in 4.5mm, more droop will .
conditions, lower droop will help to improve traction and | ] increase steering into the corner, less droop will increase 5 o —
handling. In flat or high traction conditions, higher droop the stability into the corner, also help to reduce traction ™
will increase response and reduce traction roll. © roll. i ] e
sl MEE IR CHE R EFES.5mm » FEAR TR o S Eli) ?ﬁ?%ﬁ”*i&‘*ﬂ’]ﬁ?ﬁ‘%aﬁﬁf4.5mm » SE N B 2R H ]
SR ) EU%ETLXB¢TEL%{EL11ﬂﬂ?miﬂzj E IS 1B AT USRI EE S \ & %E%E’JE@F]  BRELIRE o) ||
MDA E A LUK E BB IS - ATLUE INEEE A 0O H(ER - AILUB ISR TS TJ\“E’JFEIEEE BARAIN ©
B AL > B R ) - L ) R LB - O
= T IT—D 55mm 45mm g [ T\ [ [

R10107A  Ball Joint 4.9mm Open (6pcs) R102102 Alu 4.9mm Ball End Long(4pcs) R10107A  Ball Joint 4.9mm Open (6pcs) R102102  Alu 4.9mm Ball End Long(4pcs)

R10107B  Ball Joint 4.9mm Closed (4pcs) R102813  Turnbuckle 3x28mm ALU-7075 (2pcs) R10107B  Ball Joint 4.9mm Closed (4pcs) R102813  Turnbuckle 3x28mm ALU-7075 (2pcs)

R102014  3x5.5x1mm Alu Shims(8pcs) R103015 Pivot Pin Front-Out(2pcs) R102017 3X5.5X3mm Alu Shims(4pcs) R103016 Pivot Pin Rear-Out(2pcs)

R102020 3x6x0.5mm Alu Shims(8pcs) R105104 3x6 Round Screw (10) R102020 3x6x0.5mm Alu Shims(8pcs) R105402 3x4mm Set Screw (10)

R102100 Alu 4.9mm Ball End Short(4pcs) R105402 3x4mm Set Screw (10) R102100 Alu 4.9mm Ball End Short(4pcs)




R12FF BAG 05 PARTS EXPLODED VIEW

y ¥ =) = ARC
B rRirreacoseartsust . A

R102102
(Long)

R10107B
R102014

~ ‘ R102813

(1mm) .’,@

R102005 R10107A
© @ R102100

( 9/ (Short)

©—___R102020
(0.5mm)

R103007

A

R121040

R106101 _—*

R105104 <
S R109009 N R103015
R118041 N )
R103007
505200 % R101080
R105402
R105105

R103007

R101080

R105105 \@’

7
R103015 :
R105402/

R109009 PARTS EXPLODED VIEW

R106105

R103101 /% | ﬁ
R103104
R103103 " %
R107003 R113031

R103103 /

R10107A ‘—W
R121040 =
)N
\
R102100 /%
R103007

R109009

R10107A

R102100 /@ 101078

(Short) cb

R102020 © &
(Long)

R112206 (0.5mm) R102102

R106101 s\\QQ R102017 E

Sy (3mm) ~O

R106012 _~

R111062
R103016

@ )

R105402

for.
/]

% R102813
(Short) R10107B
\ R102020 R102102
(0.5mm) %/ (Long)

S
R102014

(1mm)
R106101 / @ = Ri05104
R106012 ‘ / R106012

X
o
R118041 4
R102005
R805299

!

1

4

RIS~

R10107A
R10107B
R101080
R102005
R102014
R102017
R102020
R102100
R102102
R102813
R103007
R103015
R103016
R103101

R103103

Ball Joint 4.9mm Open (6pcs)
Ball Joint 4.9mm Closed (4pcs)
C-Hub 4 Right + Left

Hex Wheel Hub Alu(2pcs)
3x5.5x1mm Alu Shims(8pcs)
3X5.5X3mm Alu Shims(4pcs)
3x6x0.5mm Alu Shims(8pcs)
Alu 4.9mm Ball End Short(4pcs)
Alu 4.9mm Ball End Long(4pcs)
Turnbuckle 3x28mm ALU-7075 (2pcs)
Steering Block Bushing(4pcs)
Pivot Pin Front-Out(2pcs)

Pivot Pin Rear-Out(2pcs)

D.J CVD Wheel Shaft (1pcs)
D.J CVD Insert(2pcs)

R103104
R105104
R105105
R105402
R106012
R106101
R106105
R107003
R111062
R112206
R113031
R118041
R121040
R121064
R805299

D.J CVD Joint (1pcs)

3x6 Round Screw (10)

3x8 Round Screw (10)

3x4mm Set Screw (10)

Low Friction Ball Bearing 5x10x4 (4pcs)
2x9.8mm Pin (10pcs)

1.5x8mm Pin (10pcs)

D.J CVD G-Clip(8pcs)

R11 Rear Upright-Hard

R11 Wheel Axle-7075 (2)

D.J CVD Shaft +1 (40mm) 2pcs
R11 Steering Plate-Std (2)

C Cap-Strong (16pcs)

R12 Steering Block-Hard
2.5x6mm Cap Screw (10)

B 000 uiscae /4

@q}:] R105104
3x6 Round Screw (10)

@@:] R105105
3x8 Round Screw (10)

R105402

o] 3x4mm Set Screw (10)

R106101

OL— 22x9.8 Pin (10)

R106105

°—— 1.5x8.1 Pin (10)

~ R805299
Dj 2.5x6mm Cap Screw (10)

© 1vuoIie

R102014
3x5.5x1mm Alu Shims (8)

R102017
3x5.5x3mm Alu Shims (4)

R102020
3x6x0.5mm Alu Shims (8)

R106012
Low Friction Ball Bearing
5x10x4




R102043

R106012

R104009

R103007

R106012 R102005

//—' R121064

R106012

R103007

R102043

FH, ()

N
j
R805299 /——

R105105

iif &
‘7ff§é£;\\ R803016

R10107A &

‘\ R129004 R12 ATS SYSTEM PARTS LIST /

R10107A  Ball Joint 4.9mm Open (6pcs) R105105 3x8 Round Screw (10)

R102005 Hex Wheel Hub Alu(2pcs) R105107 3x12 Round Screw (10)

R102014  3x5.5x1mm Alu Shims(8pcs) R105402 3x4mm Set Screw (10)

R102015  3x5.5x2mm Alu Shims(8pcs) R106012 Low Friction Ball Bearing 5x10x4 (4pcs)
R102020 3x6x0.5mm Alu Shims(8pcs) R106101  2x9.8mm Pin (10pcs)

R102043 ATS C-Hub (Alu) 2pcs R118041  R11 Steering Plate-Std (2)

R102813  Turnbuckle 3x28mm ALU-7075 (2pcs) R121064 R12 Steering Block-Hard

R104009 Bushing for Alu C-Hub (4pcs) R803016 Ball Head 4.9mm (4)

R103016 Pivot Pin Rear-Out(2pcs) R805299 2.5x6mm Cap Screw (10)

R105104 3x6 Round Screw (10)

RIS~

(XM EHNAN) R129004 R12 ATS SYSTEM

Ax O

Option Parts (Not Included) / 22 &

R102020
GD) R102014

R105402
R103016

R105107

ﬁ/_.

R105104

R102015
(2mm)

R uiscae

R102014 R105104 R105402
\—) 35 5x1mm Alu Shims (8) O 36 Round serew (1) @) 3x4mm Set Screw (10)

R105105 A~
R102015 © R805299
== 3x5.5x2mm Alu Shims (8) © 3x8 Round Screw (10) 2.5x8mm Cap Screw (10)

R105107
R102020 @@E 3x12 Round Screw (10) R106012

3x6x0.5mm Alu Shims (8) R106101 IéO\{VOFLrliction Ball Bearing
orC— 11 XT10x
@2x9.8 Pin (10)

-



ARLC R I ARC R I~

Option Parts (Not Included) / %8 i (CRITAEAA) R129004 R12 ATS SYSTEM Option Parts (Not Included) / 2 & (R E4R) R129012 R12FF FRONT SHORT ARM SET
R12 ATS DEFAULT SETUP NOTICE
The R12FF can convert the front low arm into short with R129012 R12FF Front Short Arm Set, the shorter front arms will make
Rear Toe -3.0 Degree the car easier to handle and avoid car oversteering especially in a high traction track.
NG Y R12FF Al fIR129012 AUEEEH - BEHIET MEE A LIS E R A M E BT AR R - BH1EE
AR -
v | v
[ [ =
e R101101 _ =, R105404
o) — (o R10107C Z‘;ﬁﬂ‘)’ Shims : = [(3x10mm)
‘ ‘ & R105404 \ ; , R103008
2mm - ] 2mm ’m\m - £ NS )
= o) R105403 NG P
iE ) ] ©) - T R102100 101101 34\ (3x8mm) \ J -~
1 - 1 (Short) R10304O ) R103008 b 4 \R101101
oo o 6 0 © riosos | MU R103040 2 [{asns Shims
- R801091 >
Sy @ >
o e L~ R101101
@ @ @ @ x*“ R101101 R105403 o Plastic Shims (1mm)
B ; ; g F;I?ns'ﬂc): Shims (3x8mm) ST R103008
14.2mm 14.2mm
R127010 na ~ R112203
R113001 (\%
) eree / R1110200 )
o’@ .% R105401 S Default Setup @’w’
The default rear toe setup for the R12 is -3.0 degrees. When installing ATS, please setup suspension insert = 2 (0.5mm)

like above and toe linkage at 14.2mm to achieve -3.0 degrees and wheel base extend 2mm. The rear toe
can be changed by adjusting the rear toe linkage length or suspension block inserts - with a longer link
resulting in less rear toe.

AR AIR12FF BRIR A &R-3E » BLREATSESFHKE TP /ﬁ?j]fHﬁT\/T?Ex&ﬁrlél.meJﬂjﬁ%?ﬁ%ﬁ%
AR-C3E > b EIgin2mm - ERIRA AR ARSI ARG E » BHENREUREIIRAR
BB/ BHIRRERIEINERIRANASE -

\_R111020 &

Default Setup

O o
? % Using rear anti-roll bar R127010 and cut
Q/\Q 18mm each side for front.
. ] RIFERE T AR ARRL2701082 %
" P o) FIB18mmER(ER © Default Setup
4 H H \ J
o
5 ] 5 ‘\ R129012 R12FF FRONT SHORT ARM SET PARTS LIST /
O C% ) O R10107C  Anti-Roll Bar Joint (4pcs) R105404  3x10mm Set Screw (10)
R101101 Low Arm F/R Set (Hard) R111020 Suspension Insert #0~#+2
R102020 3x6x0.5mm Alu Shims(8pcs) R112202 R11 Suspension Block FF
) ) ) R102100 Alu 4.9mm Ball End Short(4pcs) R112203 R11 Suspension Block FR
There are 4 locations where shims can be added/removed to setup the amount of toe angle change during R103008 Ball 5mm(4pcs) R113001  Anti-Roll Bar Holder (2)
cornering. The default setup is 2mm inside and Omm outside. The angle of the ATS linkage will affect the R103040  Pivot Pin Inner-Short (2pcs) R113013  R11 Roll Center Shims 0.5mm (4)
amount of toe angle change - the flatter the linkage angle, the lower the amount of toe angle change. R105204  3x8mm Flat Screw (10) R127010 R12 Rear Anti-Roll Bar 1-3mm
.Ttpﬁlm'f!/:é):l‘_—_”f/{ﬁﬁf}iuﬂﬁTT%quATsféﬁU;Eiﬁ NEMEIRZE > TBRRVE A RRAIR2Mmm » SMAIA0mm » R105401  3x3mm Set Screw (10) R801091  Ball End 4.9mm Short (2)
BHREA S ERIRANSCEBRA - MRS ERIRANE L/ - R105403  3x8mm Set Screw (10) R806001 3x6x2.5 Flange Ball Bearing (2)

- -



ARLC R I~ ARC R I

~

NOTICE Silicone Oil #500 Move the shaft up and down to
R101130 Shock Ball Joint Set Big B R111050 Shock Ball End Set-Ultra Short (2) etihe ar eseape om e o K
0CK ball Joint Séet big bore OCK pball Ena Set-Ullra sho T op - R 7
FTIBEEERE R r112035 W)

Short Ball End Short Ball End Short Ball End

R104016
To adjust the rebound amount of the shock,
push the shock shaft in to the required level
Fill the shock oil to the to remove excess oil during assembly. X4

top of the shock body H%iﬁ%@?ﬁﬂ%ﬁiﬂ’ﬂ@ﬁ&ﬁ% s BR=E
; : T R R - TR 25 SR A M HEER

Using only R111050 ultra short upper ball end
RfEMRI11050 8BV ER: L35

Option Parts (Not Included)

[ 25 m (RN EHR)

B it e

Drill the shock cap here to help provide zero rebound and softer

Apply shock oil before assembly dampening (optional setting).

R119023
) g R114010 BERDFIERERNORER - LERE RIS - ARERTITA - B TBRA
N @ et B R ECBANE -
{G ‘E \ A\ \ J/ /
\ﬁ\ oY 4 Using only together with R112038. R104013 -
X VJASIRI12038HSEL SR - =
T R104018 ) g N7

R112036 ‘ X4
N ( NOTICE ]

\
Option Parts (Not Included) ‘mllluumﬁmnﬂﬂwmﬁ \Sf)ock Length
B R RSN B ) “~ BESRET

R112038 |
N ! PDS Cylinder-Ultra Short (2) / M/
. P 4 >

‘\x\ The PDS will provide progressive damping.

| EFPDSRILULEE R EERAIEE -

R102104

53mm

R112030
e 4 R101130
X Front R127110 20mm Red Shock Spring C2.5-C2.8 (2) X2
B C25-C2.8 (AL &)
S Rear R127101 20mm Silver Shock Spring C2.7 (2)
‘S C27 (IRe2) X2
R111050 -
(ShOI’t) \. J
R104002 O'ring 3x2(4pcs) R112030 R11 Shock Low Cap-Black (2)
R104013 O'ring 13x1 (2pcs) R112036  Shock Adj Nut-Ultra Short (2) R101130  Shock Ball Joint Set Big Bore R112035 Shock Cap-Ultra Short (2)
R104015 Shock Shaft Shim (4pcs) R112037 Shock Body Ultra Short-MC (2) R102104 5.8mm Ball end Short type Alu (4pcs) R127101  20mm Silver Shock Spring C=2.7(2)
R104018 Shock Piston Big Bore 1.1mm x4 (4pcs) R119023  Short Shock Shaft -Screw Type (4) R104016 Shock Membrane Big Bore (4pcs) R127110 20mm Red Shock Spring C2.5-C2.8 (2)
R111050 Shock Ball End Set-Ultra Short (2) R111050 Shock Ball End Set-Ultra Short (2)

~0- ~B-



ARC >, R I~ ARLC R I

BAG 06
@) ) Mostos Gy Rtostor A 4 ‘\ R12FF BAG 06 PARTS EXPLODED VIEW /
3x6 Round Screw (10) 3x12 Round Screw (10)
1:1 Scale
R112035
R111050
p < R104016
¢
Intital front shock position.
R105107 o A ! R119023
{ A E AR TERR FLAL -
™= O
o O @ R112037
O
R112036

R111050

R104013

Front R127110 20mm Red Shock Spring C2.5-C2.8 (2)

B8 C25-C28 (AL ) R104002 R101130
R102104
%%%ggg; (()gﬁg))mm Silver Shock Spring C2.7 (2) g%’%‘gé%gg%o?gged Shock Spring C2.5-C2.8 (2)
Rear R127101 20mm Silver Shock Spring C2.7 (2)
R p \ RS C27 (IRe)
4
N / Intital rear shock position.
BREAR AR AL
<
@ ‘\ R12FF BAG 06 PARTS LIST
O ép R101130 Shock Ball Joint Set Big Bore R111050 Shock Ball End Set-Ultra Short (2)
O R102104 5.8mm Ball end Short type Alu (4pcs) R112030 R11 Shock Low Cap-Black (2)
R105104 L ) R104002 O'ring 3x2(4pcs) R112035 Shock Cap-Ultra Short (2)
R104013 O'ring 13x1 (2pcs) R112036  Shock Adj Nut-Ultra Short (2)
R104015 Shock Shaft Shim Big Bore (4pcs) R112037  Shock Body Ultra Short-MC (2)
R104016 Shock Membrane Big Bore (4pcs) R112059 ATS Base Tower 5mm (2)
R104018 Shock Piston Big Bore 1.1mm x4 (4pcs) R119023  Short Shock Shaft -Screw Type (4)
R105104 3x6 Round Screw (10) R127101  20mm Silver Shock Spring C=2.7(2)
R105107 3x12 Round Screw (10) R127110 20mm Red Shock Spring C2.5-C2.8 (2)
R105104 3x6 Round Screw (10) R112059 ATS Base Tower 5mm (2)

R105107 3x12 Round Screw (10)

~0- ~0-



_ ARL ‘i1z BV ‘R IZ2FF

(©)]) ]
R105205

’M/ﬁ 3x10mm Flat Screw (10)
Receiver (Not Included) N
EEHCRHINERR)

(1)
R105150
3mm Nylon Nut (10)
Double sided tape (Not Included)
LHBCRWNEHA) 1:1 Scale
ESC (Not Included) ailbsz
N 'i SRR EHN)
ouble sided tape (Not Included) ,
LHECRINREHR)
R105150  3mm Nylon Nut (10) R118045 R11F Front Body Tower Plate
R105205 3x10mm Flat Screw (10) R119018 R11 Body Mount Set
R107002 R-Clip(8pcs) R128022 R12FF Front Bumper Plate

R114021 R11F Foam Bumper

R104150 Antenna (1set)

O=

H3+ O

Option Parts (Not Included) / 4ZE 5,

(RINREHRA)

R105300
3x6mm Cap Screw (10)

R105104
3x6 Round Screw (10,
1:1 Scale 1
@@:ﬂ R105104
64dp Pinion Not Included
Recommend gear ratio in page 18 R118044

64dp SZECRITNEHA) 3x14 Round Screw (10)

IR AT L 25 18H

1
1
1
1
i
1
R105108 :
i
1
1
1
1
1

( . .R105300 1:1 Scale
&
R105108 Z i
NOTICE
17.5T Brushless Motor Not included
) , - 17.5T Rl BE(CRMNEHA) -
Please adjust gear mesh with above screw.
LA BRI IR RT R R
R105104  3x6 Round Screw (10) R118044 R11F Fan Mount Plate
R105300 3x6mm Cap Screw (10) R105108 3x14 Round Screw (10)




RIS~

©)
) Option Parts (Not Included) / & 2, (SRR E4 )
g’ 60603-V3 ADJUSTABLE BODY POST (4SET)
En':n%‘;:nsN:t @ Use on all 6mm body posts. Can fine tune the height of body-shell.
CELMAITATNERSAT - ATRRMAERNEE
1:1Scale | ]
i ()
i ‘|\IHI\\|\\I\IHIHIHIHMIHI\IHIHIHI\W Up
! > Down
Insert O’ring into nut slot. i Push nut into thread hub and adjust.
HEORIBM N BIER - | AEREEANRTWHESE
’l}///
v
Rubber tires (Not Included)
= IR R EFEA)

R105151

Rubber tires (Not Included)
B RN EHR)

R105151

Option Parts (Not Included) /52 5 (RN EHEH)
R103028 4x11x0.25mm Shims (8)
R103029 4x11x0.5mm Shims (8)

The track width can be increased by adding R103028 (0.25mm) and R103029 (0.5mm).
B E A BUFEAR103028 0.25mmEZR103029 0.5mm¥h F 3k NE & o

I R105151  4mm Nylon Nut (4) I

ARC R I

\ R12FF BAG 07 PARTS EXPLODED VIEW /
R R118045
R105104

o

\-.\\ R118044
3 =
E g R105108

4

R114021

R107002 /

R119018

R128022

R104150

B

Q
-,
R105150 ”
: \% R107002
R105205
g S R105205 A
\\:‘\\\\m‘ @
R111031 R105151

R105300

R105151
R105205

‘\ R12FF BAG 07 PARTS LIST
R104150 Antenna (1set) R107002 R-Clip(8pcs)
R105104  3x6 Round Screw (10) R114021 R11F Foam Bumper
R105108 3x14 Round Screw (10) R118044 R11F Fan Mount Plate
R105150 3mm Nylon Nut (10) R118045 R11F Front Body Tower Plate
R105151  4mm Nylon Nut (4) R119018 R11 Body Mount Set
R105205 3x10mm Flat Screw (10) R128022 R12FF Front Bumper Plate

R105300 3x6mm Cap Screw (10)

T T T

R105104 R105108 A\ R105150
(@2 3x6 Round Screw (10) @0 3x14 Round Screw (10) © Zom Nylon Nut (10)
IT.TI

R105300
©1 ™ 3x6mm Cap Screw (10)

R105151 R105205
LT L 4mm Nylon Nut (4) D:” 3x10mm Flat Screw (10)

0~



	ARC_R12F_說明書_0102
	ARC_R12F_說明書_0304
	ARC_R12F_說明書_0506
	ARC_R12F_說明書_0708
	ARC_R12F_說明書_0910
	ARC_R12F_說明書_1112
	ARC_R12F_說明書_1314
	ARC_R12F_說明書_1516
	ARC_R12F_說明書_1718
	ARC_R12F_說明書_1920
	ARC_R12F_說明書_2122
	ARC_R12F_說明書_2324
	ARC_R12F_說明書_2526
	ARC_R12F_說明書_2728
	ARC_R12F_說明書_2930
	ARC_R12F_說明書_3132
	ARC_R12F_說明書_3334
	ARC_R12F_說明書_3536
	ARC_R12F_說明書_3738
	ARC_R12F_說明書_3940
	ARC_R12F_說明書_4142

